


1. The user has logged in to E2 since October 1, 2019; and
2. The E2 user account is set up using a unique email address.

E2 users that met the above criteria will only need to establish an ADEM Web Portal account
(https://prd.adem.alabama.gov/awp) under the same email address as their E2 account to have the same
permissions in AEPACS as they did in E2. They will also automatically be linked to the same facilities they
were in E2.

Please also be aware that Part [V. of your permit requires that you develop, implement, and maintain a
Sanitary Sewer Overflow Response Plan.

The Alabama Department of Environmental Management encourages you to voluntarily consider pollution
prevention practices and alternatives at your facility. Pollution Prevention may assist you in complying
[...]
~ |Athens WwWTP ‘ 72738 : _y RE
- JCLIENT POINT OF CONTACT . CLIENT PHYSICAL ADDRESS N CITY/STATE/ZIP . . 1
“ITim Norman . lo42 E sanderfer Road < |Athens, AL 35611, RE 21
JCUENTEMAILL ¢ B ~.  |PHONE'NUMBER GTHER INFORMATION ce e 0 : o |
_|tnorman@athens-utilities.com 256-233-8774 | Permit Renewal | 3|9 Q
- [PAMPLECOLLECTEDBY - . = .. i . . |EXPEDIEDREPORT DELIVERY(SURCHARGE) WIOIp|IN
o . G| | 5
DATEDUE (REQUIRED) - 2% 2 =
o L ST L SAMPLE = ;AMPLE lolel %l
_Pace Analytical - ‘ N L TRANSEERIGRAB TRANSFERIGRAB , olal9la
: LAB NUMBER . SAMPLE DESCRIPTION . . -DAatE | TIME _|GRABJCOMP| €] O | Z| 0
W24 | |Effluent Permit Renewal Comp - meorhboter | opas S x [x]xx[x
i
|
CommentS' €BOD, TSS NH3 to be performed by chent , , o j
) ’ L : pH strip: (0.5
Hg performed quarterly . ) Lot#20C20,
. Collector to complete shaded areas, as applicable : ] IR Code: 0|
SAMPLER ‘ ,; FIELD INFORMATION — ~
INFORMATION " sm4 : Qty Type |
_ SM 4500H+8 . SM4500-CtD SM 4500~oc; SM 25508 » ) ]
Stan _ pYe e — 55 Poly Pint HNO
Date 5!7/07//?/2& sy - mgh " Temp.
" Starl g » deg C. 1 Poly Qrt Cool §
. Time | oC103 Date Date | Date Date - |
| Stop 1 - { B ‘Poly Pint H2S0O
N gtate /na/o?/w/zo Time - Time | S Time L Time R . ‘
~ Stop - - .
Time |20:03 Analyst. | Analyst Analyst . Analyst
RELINGUISHED - = : _ : V T
/ / ;’/.(} P o L . [EHNQUSHEDBY SIGRATORE) —— PRE T TR aee
;; R S T Wy 557 B A o g G N
Rscevvsoav (SIGNATURE] — DATE e 35 e o 7/ 20 /ZCJ v
3 - - (SYGNATURE) T |pATE TNE -
chW /20/10 1226 <)§Y/\/\ j u R@IVEDBY
















ALABAMA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT (ADEM)
NPDES INDIVIDUAL PERMIT APPLICATION
SUPPLEMENTARY INFORMATION FOR PUBLICLY-OWNED TREATMENT WORKS (POTW), OTHER TREATMENT
WORKS TREATING DOMESTIC SEWAGE (TWTDS), AND PuBLIC WATER SUPPLY TREATMENT PLANTS

Instructions: This form should be used to submit the required supplementary information for an application for an NPDES individual permit for Publicly Owned
Treatment Works (POTW) and other Treatment Works Treating Domestic Sewage (TWTDS). The completed application should be submitted to ADEM in duplicate.
If insufficient space is available to address any item, please continue on an attached sheet of paper. Please mark “N/A” in the appropriate box when an item is not

applicable to the applicant. Please type or print legibly in blue or black ink. Mail the completed application to:

ADEM-Water Division .
Municipal Section RECENED
P O Box 301463 ) .
Montgomery, AL 36130-1463 : MAR 011 2021
PURPOSE OF THIS APPLICATION ' .
" e - N e . . MUNIGIPAL SECTION
] Initial Permit Application for New Facility* ] Initial Permit Application for Existing Facility*
] Modification of Existing Permit @ Reissuance of Existing Permit
[0 Revocation & Reissuance of Existing Permit * An application for participation in the ADEM’s Electronic Environmental (E2) Reporting must be

submitted to allow permittee to electronically submit reports as required.

SECTION A — GENERAL INFORMATION

1. Facility Name:_ Athens Wastewater Treatment Plant C Facility County: Limestone

a. Operator Name: City of Athens Utilities

b. Is the operator identified in A.1.a, the owner of the facility? [X Yes [ONo
If No, provide the following information: o

Operator Name: _NA

-Operator Address (Street or PO Box): NA

City: NA ' ' 2 NA : Zip: NA

Phone Number: NA 'Email Address: NA
Operator Status: -

[] Public-federal [] Public-state Public-other (please specify): ~Municipal
[] Private [] other (please specify): NA

Describe the operator's scope of responsibility for the facility:

NA

c. Name of Permittee* if different than Operator: NA

*Permittee will be responsible for compliance with the conditions of the permit

2. NPDES Permit Number: AL 0020206 ‘ ' (Not applicable if initial permit application)

3.  Facility Location (Front Gate): Latitude:_34° 46' 28" i Longitude: 86° 57' 9"

4. Responsible Official (as described on last page of this application):

Name and Title: Jimmy Junkin, Water Services Department Manager

Address: 1806 Wilkinson Street (PO Box 1089)

City: Athens State: AL Zip: 35612

Phone Number: 256-232-1440 Email Address: jjunkin@athens-utilities.com

ADEM Form 188 m4 04/2020 , L : Page 10of 6



5. Designated Facility/DMR Contact:

Name: Virgil White ; Title: Wastewater Treatment Plant Superintendent

Phone Number: 256-497-7451 Email Address: vwhite@athens-utilities.com

6. Designated Emergency Contact:

Name: Jimmy Junkin . Title;: Water Services Department Manager

Phone Number: 256-232-1440 Email Addréss: jlunkin@athens-utilities.com

7. Please complete this section if the Applicant's business entity is a Proprietorship or Limited Liability Company (LLC) with a
responsible official not listed in A.4.

Name: NA Titlé: NA

Address: NA

City: NA State: NA Zip: NA
Phone Number: NA Email Address: NA

8. Identify all Administrative Complaints, Notices of Violation, Directiveé, or Administrative Orders, Consent Decrees, or Litigation
concerning water pollution or other permit violations, if any against the Applicant within the State of Alabama in the past five years
(attach additional sheets if necessary):

Permit

- s ) i[o] io
Facility Name Number Type of Action Date of Action
Athens Wastewater Treatment Plant AL0020206 TSS Excursion March 2017
Athens Wastewater Treatment Plant AL0020206 Ecoli Max Daily Excursion June 2017
Athens Wastewater Treatment Plant AL0020206 Ecoli Max Daily Excursion July 2018
Athens Wastewater Treatment Plant " AL0020206 Consent Order November, 2019

SECTION B - WASTEWATER DISCHARGE INFORMATION
1. Attach a process flow schematic of the treatment process, including the size of each unit operation and sample collection locations.

2. Do you share an outfall with another facility? [] Yes No (If no, continue to B.3)
For each shared outfall, provide the following: .
Applicant’s 'NPDES Where is sample collected

Outfall No. Name of Other Permittee/Facility Permit No. by Applicant?
NA NA NA - NA
NA NA NA NA
NA NA NA NA

3. Do you have, or plan to have, automatic sampling equipment or cbntinuous wastewater flow metering equipment at this facility?

Current: -Flow Metering Yes [INo CINA
Sampling Equipment Yes [INo I nNA
Planned: Flow Metering Yes [No A

Sampling Equipment [JYes [INo N/A

If so, please attach a schematic diagram of the sewer system indicating the present or future location of this equipment and
describe the equipment below:

As part of an &I reduction plan we have recently started to develop, we will plan to install both permanent and portable flow monitoring
equipment in different locations within our sewer collection system. Engineers are currently working to determine those locations.

ADEM Form 188 m4 04/2020 ' : Page 2 of 6



4. Are any wastewater collection or treatment modifications or expansions planned during the next three years that could atter
wastewater volumes or characteristics (Note: Permit Modification may be required)? Xyes CINo

If Yes, briefly describe these changes and any potential or anticipated effects on the wastewater quality and quantity: (Attach
additional sheets if needed.)

New lift stations are currently planned or proposed at Huntsville-Brownsferry Road, Hatfield Lake Road, Nature's Cove, Lindsay Lane Christian |
Academy, Lucas Ferry Farms, Brookhill Landing/Cottage, Pepper Road, and Athens Preserve. Total expected flow of about 0.3 to 1.0 MGD. :

SECTION C — WASTE STORAGE AND DISPOSAL INFORMATION

- Describe the location of all sites used for the storage of solids or liquids that have any potential for accidental discharge to a water of the
state, either directly or indirectly via storm sewer, municipal sewer, municipal wastewater treatment plants, or other collection or
distribution systems that are located at or operated by the subject existing or proposed NPDES- permitted facility. Indicate the location of
any potential release areas and provide a map or detailed narrative description of the areas of concern as an attachment to this
application;

Description of Waste Description of Sterage Location
Wasted Activated Sludge East Sludge Storage Lagcon on WWTP grounds
Wasted Activated Sludge West Sludge Storage Lagoon on WWTP grounds

~ “Indicate any wastes disposed at an off-site treatment facility and any wastes that are disposed on-site

s,

SECTION D - INDUSTRIAL INDIRECT DISCHARGE CONTRIBUTORS

1. List the existing and proposed industrial source wastewater contributions to the municipal wastewater treatment system (Attach
other sheets if necessary)

Existing or Flow Subject to SID

Company Name Description of Industrial Wastewater Proposed (MGD) Permit?
American Leak! Process wastewaters associated with coil coating isti . _
merican Leakless operations Existing 0.003 (B Yes [CINe
Process wastewaters associated with aluminum Existing 0.002 v )
Cast Products Incorporated casting operations Yes [CIno
Federal Mogul Wastewater associated with the manufacture of : 0.062 )
automotive parts Existing Yes DNo
Steelcase Industrial wastewater resulting from metal finishing icti 0.021 )
from operations Existing Yes [CINo
Indorama Process wastewaters associated with the production feti 0.075 -
of polyethelene terephathalate (PET) flakes and Existing Yes e
— pellets
D Yes EiNo
1 ves o
[ ves [CIno
[ Yes TIno
2. Are industrial wastewater contributions regulated via a locally approved sewer use ordinance? Yes (INo
A RECEIVED
If yes, please attach a copy of the ordinance.
0CT 312022
BMUNICIPAL SECTION

"ADEM Form 188 m4 04/2020 Page 3 T






























SCHEMATIC DESIGN PHASE
Athens WWTP Improvements

Narrative Description No. 1
Introduction and Process Facilities Overview

PREPARED FOR: Athens Utilities

Athens, Alabama
DATE: April 2007
CH2M HILL PN: 349135
Introduction

On various occasions from March 2002 to November 2003, the Athens Wastewater Treatment Plant
experienced excursions above the plant’s National Pollutant Discharge Elimination System (NPDES)
permit limitations. The exceeded parameters included fecal coliform, dissolved oxygen (DO),
ammonia-nitrogen (NHs-N), and total suspended solids (TSS). As a result of these permit excursions,
Athens Utilities entered into a Consent Decree with ADEM in March 2006. An engineering report
and compliance plan was prepared and submitted to ADEM in accordance with the requirements of
the Consent Decree. A facility plan, Athens Wastewater Treatment Facility Plan (CH2M HILL 2006)
was prepared with options and a recommendation for necessary process improvements to comply
with the NDPES permit and Consent Decree stipulations.

The Athens WWTP Improvements Project is based on providing a plant capacity rating of 9.0 million
gallons per day (mgd) at the current NPDES effluent requirements. The Site layout utilizes the
available area on higher ground with room for future plant expansions to be constructed in the areas
vacated after the abandonment of existing facilities.

The major improvements proposed for the Athens WWTP are:

¢ New headworks facility with influent screening and grit removal.

e New aeration basin with fine-bubble diffused aeration.

o New disinfection system using ultraviolet light.

e New cascade aeration and a new outfall.

» Two new secondary clarifiers.

¢ New RAS/WAS pump station.

» New operations building.

s New maintenance building. -

e New entrance road from the North.

o New security cameras and gates at the entrances on both new and existing roads and connect the
security fencing around the site.

o Modification of the existing secondary clarifiers for flood protection and for use during wet
weather flows.

* Modification of the existing sludge pump station facility for use with the existing clarifiers during
wet weather flows.

COPYRIGHT 2007 BY CH2M HILL, INC. + COMPANY CONFIDENTIAL



INTRODUCTION AND PROCESS FACILITIES OVERVIEW

e Miscellaneous sitework, yard piping, and electrical to support the above elements.

e Demolition of certain existing plant components including the Orbal unit.

e Repair the bank erosion of the existing sludge treatment ponds and the east sludge pond
distribution piping valve area.

o Reclaim the portion of the lagoons around the existing Orbal.

This report is organized in the following sections.

Process Facilities Overview

The proposed treatment process will consist of screening, grit removal, activated sludge treatment,
secondary clarification, disinfection, and effluent discharge. The process flow diagram for the overall
treatment process is shown in the attached figure in the Drawings section. Detailed descriptions of
improvements, including process flow diagrams (PFDs), layouts, design criteria, and process control
narratives, are included in the subsequent sections.

Screening and Grit Removal

Raw séwage will be pumped from the WWTP influent pump station, Canebrake Pump Station and the
Braly Pump Station in separate lines to the headworks facility, where it will be screened and de-
gritted. Screening will be accomplished by two new mechanically cleaned screens operating in
parallel with one manual bypass channel. Grit removal will be accomplished with two vortex-type grit
chambers in parallel. Screenings and grit will be discharged to a dumpster for disposal. A flow splitter
box will be provided at the end of the headworks to route peak wastewater flows above a set point to
the last zone of the aeration basin and to distribute baseload flow to online aeration basin trains.

Activated Sludge

The aeration basin will be rectangular, with three parallel activated sludge process trains. Each
process train consists of four aereated zones separated by baffle walls. The basin will normally treat
wastewater flows through each of the 4 zones for oxidation of CBODS and NH-3-N nitrification.
During a storm event, peak wastewater above a set point, normally twice the AADF or 1.8 mgd will
be routed to the last zone for treatment and oxidation of CBODS5. RAS will be split with weirs and
routed to the first zone of each parallel train. Effluent mixed liquor from the aeration basin will flow
to a channel with two fixed weirs to split flow between the new North clarifiers and one downward-
acting weir gate to route flow to the South Clarifers. Piping between the aeration basin and new North
clarifiers will be sized to allow the full peak flow and associated RAS (Peak flow + RAS =29 mgd)
to flow to the north clarifiers if needed.

Secondary Clarification

Mixed liquor from the aeration basin will be settled in the secondary clarifiers. The two new North
clarifiers will be center feed circular clarifiers. The clarifiers are served by three vertical dry-pit
centrifugal RAS pumps (firm 9 mgd capacity). WAS is accomplished by gravity flow using an
automated valve with flow meter control.

The existing South clarifiers will be used for peak wastewater flow. The existing South RAS/WAS
Pump Station will be converted to a RAS/WAS/Effluent Pump Station. Two new pumps will be
provided to pump RAS from the South clarifiers to the RAS headbox at the aeration basin. Three new
effluent pumps with 8.2 mgd capacity will be provided to pump South Clarifier effluent flow to the
new UV disinfection system where it will mix with the effluent from the two North clarifiers.

COPYRIGHT 2007 BY CH2M HILL, INC. » COMPANY CONFIDENTIAL



INTRODUCTION AND PROCESS FACILITIES OVERVIEW

Disinfection

Flow from the North and South clarifiers will combine and flow to the UV Disinfection system. The
UV system will be low pressure/high intensity system with two channels. Each channel will have

2 banks of horizontally-oriented lamps and will be capable of treating the MMADF of 9.0 mgd, and
hydraulically passing a PWF of 14.3 mgd. Disinfected effluent will flow through the UV disinfection
channel to a Parshall flume.

Effluent Discharge

After the Parshall flume, treated effluent will flow down the steps of the cascade aerator and into a
36-inch diameter outfall leading to Swan Creek.

COPYRIGHT 2007 BY CH2M HILL, INC. « COMPANY CONFIDENTIAL



United States . Office of Water EPA Form 3510-2F
Environmental Protection Agency Washington, D.C. Revised March 2019

Water Permits'Division

SEPA  Application Form 2F
Stormwater Discharges
Associated with Industrial
Activity |
NPDES Permitting Program

Note: Complete this form and Form 1 if you are a new or existing facility whose discharge is composed
entirely of stormwater associated with industrial activity, excluding discharges from construction
activity under 40 CFR 122.26(b)(14)(x) or (b)(15). If your discharge is composed of stormwater and
non-stormwater, you must complete Forms 1 and 2F, and you must complete Form 2C, 2D, or 2E, as
appropriate. See the “Instructions” inside for further details.



EPA ldentification Number ' NPDES Permit Number Facility Name - Form Approved 03/05/19

OMB No. 2040-0004

AL 0020206 AL 0020206 ‘ Athens WWTP
Form U.S Environmental Protection Agency
-2 Application for NPDES Permit to Discharge Wastewater
2 | FEPA

STORMWATER DISCHARGES ASSOCIATED WITH INDUSTRIAL ACTIVITY

SECTION 1. OUTFALL LOCATION (40 CFR 122.21(g)(1))

11

21

SECTION 2. IMPROVEMENTS (40 CFR 122.21(g)(6))

| Provide information on each of the facility’s outfalls in the table below

Town Creek

Are you presently required by any federal, state, or local authority to meet an implementation schedule for constructing,
upgrading, or operating wastewater treatment equipment or practices or any other environmental programs that could
affect the discharges described in this application?

0 Yes No =» SKIP to Section 3.

2.2

Briefly identify each applicable project in the table below.

23

Have you attached sheets describing any additional water pollution control programs (or other environmental projects
that may affect your discharges) that you now have underway or planned? (Optional item)

1 Yes J No

EPA Form 3510-2F (Revised 319y . ’ ’ - ‘ Page 1









EPA Identification Number NPDES Permit Number Facility Name Form Approved 03/05/19

OMB No. 2040-0004

AL 0020206 AL 0020206 Athens WWTP
7.3 | Is the facility subject to an effluent limitation guideline (ELG) or effluent limitations in an NPDES permit for its process
wastewater?
Yes [0 No= SKIPtoltem 7.5.
74 | Have you completed Table B by providing quantitative data for those pollutants that are (1) limited either directly or
indirectly in an ELG and/or (2) subject to effluent limitations in an NPDES permit for the facility's process wastewater?
0 VYes No
7.5 | Do you know or have reason to believe any pollutants in Exhibit 2F-2 are present in the discharge?
O Yes No = SKIP to Item 7.7.
7.6 | Have you listed all pollutants in Exhibit 2F—2 that you know or have reason to believe are present in the discharge and
provided quantitative data or an explanation for those pollutants in Table C?
O  Yes O No
7.7 | Do you qualify for a small business exemption under the criteria specified in the Instructions?
[0 Yes SKIPto ltem 7.18. No
7.8 | Do you know or have reason to believe any pollutants in Exhibit 2F-3 are present in the discharge?
OO Yes No = SKIP to ltem 7.10.
3 7.9 | Have you listed all pollutants in Exhibit 2F—3 that you know or have reason to believe are present in the discharge in
2 Table C?
§ [0 VYes O No
_§ 7.10 | Do you expect any of the pollutants in Exhibit 2F3 to be discharged in concentrations of 10 ppb or greater?
£ ] Yes No = SKIP fo Item 7.12.
E 7.11 | Have you provided quantitative data in Table C for those pollutants in Exhibit 2F—3 that you expect to be discharged in
fg’: concentrations of 10 ppb or greater?
%‘; O VYes 0 No
o 7.12 | Do you expect acrolein, acrylonitrile, 2,4-dinitrophenol, or 2-methyl-4,6-dinitrophenol to be discharged in concentrations
of 100 ppb or greater?
O Yes No = SKIP to ltem 7.14.
7.13 | Have you provided quantitative data in Table C for the pollutants identified in tem 7.12 that you expect to be
discharged in concentrations of 100 ppb or greater?
O VYes O No
7.14 | Have you provided quantitative data or an explanation in Table C for pollutants you expect to be present in the